PARTS LIST

BRUSH CUTTER

MODEL

V24LPS V241LPS V26LPS
V24LPS(TU) V241LPSMU(TU)  V26LPSH(GX)
V24LPSMU(GX)  V241LPSH(GX)  V26W

V24W V241W V26WH(GX)
V24WMU(TU) V241WMU(TU) V28LS
V24WH(GX) V241WH(GX) V28W

JS28

MARUNAKACco.Lm™.

T1MUKAIDANISHI-MACHI.KISSHOIN.MINAMI-KU.KYOTO,JAPAN.601-8307

info-e@marunaka-japan.co.jp

http:// www.marunaka-japan.co.jp
0504



[51 “vesLpsmu | 2 VDALPS, V24LPSMU, V24LPSH

Ls=———%] : V26LPS, V26LPSH, V28LS

. V24LPSH |
VE6LPSH |




TRy

Tet  veawn I[I—*°
|
|

'\ VZ26WH |
60

V24W, V24WMU, V24WH

V26W, V26WH, V28W

o 0504

-

las-2 Y\ |

1 @i‘z —26
=o_|]




V241LPS, V241LPSMU, V24 1LPSH

LPSMU |

!

{

4

—

ce

40

—




V241W, V241WMU, V24 1WH

I
a

~ealtw 38
56

5L
L  — —







PARTS LIST  MODEL : V24LPS, V24LPSMU, ¥24LPSH 0504
REF No. CODE a4 NAME aTy REHARKS
LPS |LPSMU| LPSH SIZE ORIGINAL MODEL

1 801675691 |¥ ¥/-As3 GEAR CASE ASS’ Y 1 1 1 |o24

1-1 | 801676347 |¥ Yr-2 GEAR CASE 1 1 1 |¢24

-2 | 801676348 |¥'¥ BEVEL GEAR 1 1 1

1-3 | 801676349 |t =tV PINION 1 1 1

1-4 | 801676350 |¥ ¥¥" ) GEAR SHAFT 1 1 1

1-5 | 801676351 |h)rind’ HOLDER (A) 1 1 1

1-6 | 801676352 |h)rkwy” HOLDER (B) 11 1 1

1-7 | 801676353 |~ 7)v)” BEARING 1 1 1 |608

1-8 | 801676364 |~"7)vs” BEARING 1 1 1 [609

1-9 | 801676355 |~"7Iv4" BEARING 1 1 1 60927

1-10 | 800045130 [~ 7)vs” BEARING 1 1 1 |6001
1-11 | 800080430 [hry STOP RING 1 1 1 |c-24

1-12 | 800082220 |}AY STOP RING 1 1 1 |[s-9

1-13 | 800083170 |47 STOP RING 1 1 1 ic-28

1-14 | 801676357 |4 ¥y—Ahn"- |GEAR CASE COVER 1 1 1 |$35% ¢88

1-15 | 801676358 [fythn'~ NUT COVER 1 1 1 |$8%X¢79.5
1-16 | 801676359 [<v3p A+yb  [NUT 1 1 1 |M8x1.25
1-17 | 800010505 [wop)i wh BOLT 1 1 1 [M6x8

1-18 | 801676360 |$~ 34" SCREW 3 3 3 |MAx8(+)2P

1-19 | 801676361 |t{hy—W OIL SEAL 1 1 1 |TC17287

1-20 | 801676362 |¥v97 & wb  |CAP BOLT 1 1 1 [M5x25 2P

1-21 | 801676363 [*yy7" & #b  [CAP BOLT 1 1 1 [M5x10 2P

1-22 | 801676364 37— COLOR 1 1 1 |612X ¢ 17X9.5

2 801675692 [~ 47" 41 DRIVE SHAFT HOUSING ASS'Y| | 1 1 [¢24 V24LPS
2-1 801675693 |» 47" DRIVE SHAFT HOUSING 1 1 1 |024 V24LPS
2-2 | 801675694 [ jyva™h METAL CUSHION 6 6 6 V24LPS
2-3 | BOLB75695 |V 4 OTL METAL .6 6 6 ¥24LPS
3 801675696 |h° 747 ¥¥7+ |DRIVE SHAFT 1 1 1 V24LPS
4 800200000 [~ whyshFs"  [HANGER STRAP STEM 1 1 1 [p24 F-3
5 800200001 [~ a4y SCREW 1 1 1 |M6X12 (+)2P

6 800200002 [779#5-273  |CLUTCH HOUSING ASS’Y 1 1 1 F-3
6-1 802021000 [#79F4-273  |CLUTCH HOUSING ASS'Y 1 1 1 F-3
-2 800200003 |#739F}+ 74 CLUTCH DRUM 1 1 1 F-3
6-3 | 800200004 [~ TV BEARING 1 1 1

6-4 | 800200005 |hAY STOP RING 1 1 1

6-5 | 800200006 |bi7 STOP RING 1 1 1

6-6 | 800200007 |479Fr-2hn"— [CLUTCH HOUSING CAR’ 1 L 1 F-3
6-7 | 800200008 |[f~" 3%y SCREW 2 2 2 |Max12 (+)2P

6-8 | 800200009 |[~"v} HOUSING HOLDER 1 1 1 F-3
6-9 | 800029060 [Fot vy SCREW 1 1 1 |sXx12 (+)
6-10 | 801654046 |nyfsd wb BOLT 1 1 1 |[M6X16
6-11 | 800200010 |»" "4 % SPRING WASHER 1 1 1 |M6

7 800200011 |pypsd Wb BOLT 4 4 4 [M6X20 (+)3P

8 800201970 |7° »744 SAFETY GUARD L 1 1 Va26W
9 800201974 |7° v79453 SAFETY GUARD ASS’ Y 1 1 1 V26\
9-1 | 800201971 |7 n7d% SAFETY GUARD 1 1 1 V26W
9-2 800201973 |}~"ajy” SCREW 1 1 1 |M4x10(+) 2P

9-3 | 800200553 |myhityh NUT 1 1 1 M4

10 800201972 |hyd- CUTTER 1 L 1 Voew
11 801675700 [Jvt’ v4y" SCREW 2 2 2 |4x12(+)




PARTS LIST  MODEL : V24LPS, V24LPSMU, V24LPSH 0504
. o QryY REMARKS

REF No. CODE @ NAME Lps [Lpsuu| LpsH SIZE ORTGINAL MODEL
12 801675701 [7° r374#w4"  [SAFETY GUARD HOLDER I 1 1 |¢24 V24LPS
13 801675702 |7 w77¥#k¥)"  |SAFETY GUARD HOLDER 1 1 1 V26w
14 801675703 (1§44 CONNECTOR 1 1 1 V26W
15 800200012 [*¢y7" & ¥}  [CAP BOLT 1 1 1 [M5%20
16 800200013 [%¢y7° # 4+  |CAP BOLT 4 4 4 |M5x16
17 801681482 [nvh w3 HANDLE ASS’Y 1 1 1 |¢24 H24LP
17-1 | 801681478 |~v}w HANDLE 1 1 1 |¢24 H24LP
17-2 | 801681479 |~v} win#®  |HANDLE HOLDER 1 1 1 |¢24 H24LP
17-3 | 801681480 |3~ a3y" SCREW 4 4 4 |M5x30 (+)2P
17-4 | 801681481 |nyfyis} NUT 4 4 4 M5
18 801683627 [Amybwbn’—73 [THROTTLE LEVER ASS' Y 1 1 1 |24 H24LPS
19 800200380 |7~ 4 LABEL 1 1 1 |178%35-
20 800200019 |7~ w LABEL 1 1 1 |7x35

- 30 801667186 [~ #}J3 HARNESS ASS’ Y 1 1 1 H24
31 800200511 (7" w7)¥ BLADE PROTECTOR 2 2 2 H28
32 801688381 |747 uy)y GOGGLE 1 1 1
33 800200556 |F2-7" TUBE 1 1 1 |¢13%120
34 800200023 |2~ + SPANNER 1 1 1 [10x8
35 800200022 (A~ + SPANNER 1 1 1 |4
36 801689042 (A BOX SPANNER 1 L 1 [13x19
37 801689082 |74v BAG 1 1 1
38 800200025 |70 BAG 1 1 1
39 800200026 |77w BAG 1 1 1
10 801675705 [%Yi4¥a MANUAL 1 1 1
2 800200041 [74Y WIRE 1 H24LPSHU

800200108 [74¥)3 WIRE ASS’Y 1 H26WH

43 800200106 |ax2¥ CONNECTOR 1 1 H26WH
44 800200111 [2-}" 4% CORD ASS' Y 1 K25W
45 800200034 |f~" 23" SCREW 1 |M5X10 (+)2P
46 800200112 [} F4n"~ DRIVER 1 H26WH
47 800200113 [an" BOX SPANNER 1 [16x19 H26WH




PARTS LIST  MODEL : V24W, Y24WMU, V24WH 0504
REF No. CODE [T NAME QTY REMARKS
Wo| wMU | wH SIZE ORIGINAL MODEL
1 801675601 |4 vy-243 GEAR CASE ASS'Y 1 1 1 |¢24 V24LPS
1-1 801676347 [¥ ¥h-x GEAR CASE 1 1 1 424 V24LPS
1-2 801676348 |+ ¥ BEVEL GEAR 1 1 1 V24LPS ~
1-3 | 801676349 |t =4v PINION L 1 1 V24LPS
1-4 801676350 |¥ v¥" ) GEAR SHAFT 1 1 1 V24LPS
1-5 | 801676351 |#yniwg’ HOLDER (A) 1 1 1 V24LPS
1-6 | 801676352 |#Uriig’ HOLDER (B) 1 1 1 ¥24LPS
1-7 801676353 |~ 74" BEARING 1 1 1 |608
1-8 | 801676354 |~'7Yvs” BEARING 1 1 1 609
1-9 | 801676355 |~ 7Yvy’ BEARING 1 1 1 [s09z
1-10 | 800045130 |~"7Yvs° BEARING 1 1 1 [6001
1-11 | 800080430 |hiv STOP RING 1 1 1 |c-24
1-12 | 800082220 |biV STOP RING 1 1 1 [S-9
1-13 | 800083170 |+4Y STOP RING 1 1 1 |c-28
1-14 | 801676357 |# ¥7—Apn"— |GEAR CASE COVER 1 1 1 [¢35%x ¢88 ¥24LPS
1-15 | 801676358 [fydin'— NUT COVER 1 1 1 |¢p8X $79.5 V24LPS
1-16 | 801676359 [wvit iFyb  |NUT 1 1 1 |M8X1.25
1-17 | 800010505 [ayh sk i} BOLT 1 1 1 [M6x8
1-18 | 801676360 |1~ a3y’ SCREW 1 1 1 |M4x8{+) 2P
1-19 | 801676361 [3{wy—w OIL SEAL 1 1 1 |TC17287
1-20 | 801676362 [%+y7 % ¥}  |CAP BOLT 1 1 1 |M5x25 2P
1-21 | 801676363 |¥+y7" & #b  |CAP BOLT 1 1 1 [M5x8 2P
1-22 | 801676364 |47— COLOR 1 1 1 | 412X $17X9.5 V24LPS
2 801675692 |~ 47" 43 DRIVE SHAFT HOUSING ASS'Y | 1 1 1 |¢24 V24LPS
2-1 801675693 |~ (7" DRIVE SHAFT HOUSING 1 1 1 |¢24 V24LPS
2-2 | 801675694 |K yvva'h METAL CUSHION 6 6 | 6 V24LPS
2-3 | 801675695 |¥'Ivk OIL METAL 6 6 | & V24LPS
3 801675696 |b 747 ¥¥7} [DRIVE SHAFT 1 1 1 V24LPS
4 801689261 |~ wbaynts”  [HANGER STRAP STEM 1 1 1 | o624 Vo4
5 800200001 [~ 24y SCREW 2 2 2 |M6X12 {+)2pP
6 800200002 |/7yFy-241  |CLUTCH HOUSING ASS’ Y 1 1 1 F-3
6-1 | 802021000 [#7y#4-273  |CLUTCH HOUSING ASS’ Y 1 1 1 F-3
6-2 | 800200003 [F7yFh 7h CLUTCH DRUM 1 1 1 F-3
6-3 | 800200004 [~7Vv5° BEARING 1 1 1
6-4 | 800200005 [}y STOP RING 1 1 1
6-5 | 800200006 [h27 STOP RING 1 1 1
6-6 | 800200007 |#7y#y-2pr" - [CLUTCH HOUSING CAP 1 1 1 F-3
6-7 | 800200008 |f~ 34y SCREW 2 2 2 |Max12 (+)2P
6-8 | 800200009 |n' v} HOUSING HOLDER 1 1 1 F-3
6-9 800029060 [yyt” v3y” SCREW 1 1 1 |5X12 (+)
6-10 | 801654046 |nydid v} BOLT 1 1 1 [Mex 16
6-11 | 800200010 |» & 4" % SPRING WASHER 1 1 1 M8
7 800200011 |uya k™ vh BOLT 4 4 4 |M6Xx20 (+)3P
8 800201970 |7° 0725 SAFETY GUARD 1 1 1 V26l
9 800201974 |7" 72453 SARETY GUARD ASS’ Y 1 1 1 V26w
9-1 | 800201971 |7 wyh¥ SAFETY GUARD 1 1 L V26l
9-2 800201973 [$~" 23" SCREW 1 1 1 [Maxio(+) 2P
9-3 | 800200553 |[nuhstyh NUT 1 1 1 M4
10 800201972 |hyf- CUTTER 1 1 1 V26
11 801675700 |4yt viy” SCREW 2 2 2 [4x12(+)




PARTS LIST  MODEL : V24W, V24WMU, V24WH : 0504
REF No. CODE bh 4 NAME ary REMARIS
W[ wMU | WH SIZE ORIGINAL MODEL
12 80167570 |7" n744nd”  |SAFETY GUARD HOLDER 1 1 1 V24LPS
13 801675702 |7" n#44kwd”  |SAFETY GUARD HOLDER 1 I 1 V26W
14 801675703 [347% CONNECTOR 1 1 1 y26W
15 800200012 |4+4y7 % W  |CAP BOLT L 1 1 [M5x20
16 800200013 [¥yy7 £ Wb  |CAP BOLT 4 4 4 [M5x16
17 BOLBTHTIZ |A/h wikws® HANDLE HOLDER 1 1 1 J28
18 801675713 |»vh pivd”  [HANDLE HOLDER 1 1 1 Je8
19 801675714 |~ b wiw® HANDLE HOLDER 1 1 1 V26w
20 801675715 Invb p#ivy*  [HANDLE HOLDER 1 1 1 V26W
21 800200083 (%™ J¥ra™h HANDLE DAMPER 1 L 1 F-2
22 800200037 |¥4+y7 #F #b  [CAP BOLT 1 1 1 |M8x50
23 800200038 [*yy7° % ¥+  |CAP BOLT 2 2 2 |M6X20
24 800200039 [*¥y7 & b [CAP BOLT 2 2 | 2 |Mex2s
~ 26 801675716 |rvh W HANDLE 1 1 L V26w
26 801655825 77 1y7° 73 GRIP ASS’Y 1 1 1 H26W
26-1 | 801655775 |f~" 23y SCREW i 1 L |M5x30(+)
26-2 | 800030080 |wydityh NUT 1 1 1 |us
27 801675717 |nvh W HANDLE 1 1 1 V26w
28 801675718 |Amyhibn’—#1 [THROTTLE LEVER ASS’Y 1 1 1 V26w
28-1 | 801655775 |}~" a4y SCREW 1 1 1 |M5X30(+)
28-2 | 800030080 |mydity) NUT 1 1 1 |M5
29 801675722 [V4¥4° 4} WIRE GUIDE 1 1 1 |19 V28w
30 801689262 (7414 4} WIRE GUIDE 2 2 2 |24 Va4
31 800200380 |5~" # LABEL 1 1 1 |178x35
40 801667186 |~ whs3 HARNESS ASS' Y I 1 1 H24
41 800200511 |7° 874% BLADE PROTECTOR 2 2] 2 H28
42 801688381 |77 7)1y GOGGLE 1 1 1
43 800200556 |F+-7° TUBE 1 1 1
4 800200023 [A~ ¥ SPANNER 1 1 1 [10x8
45 800200022 [~ SPANNER 1 1 1 |4
46 800200042 [~ SPANNER 1 1 1|5
47 800200043 A~ SPANNER 1 1 1|6
48 801689042 [+ BOX SPANNER 1 1 1 [13x19
49 801689082 |74v BAG 1 1 1
50 800200025 [740 BAG 1 1 1
51 800200026 |740 BAG 1 1 1
52 801675705 [tV44¥3 MANUAL 1 1 1
60 800200041 |74% WIRE 1 H24LS
800200108 [74¥73 WIRE ASS’Y 1 H26WH
61 800200106 (3354 CONNECTOR 1 1 H26WH
62 800200111 |1-}" 23 CORD ASS'Y 1 K25W
63 800200034 [f" 23y SCREW 1 |M5X10 (+)2P
64 800200112 |} 54~ - DRIVER 1 H26WH
65 800200113 |an"+ BOX SPANNER 1 |16%x19 H26WH




PARTS LIST  MODEL : V241LPS, ¥241LPSMU, V241LPSH 0504
QTY REMARKS
REF No. CODE A NAME
LPS |LPSMU| LPSH SIZE ORIGINAL MODEL

. 801675691 NN GEAR CASE ASS' Y 1 1 1 |e24 V24LPS
801676712 L 1 1 |¢24 RED V24LPS

-1 801676347 - GEAR CASE i 1 1 |¢2d V24LPS
801689810 1 1 1 |24 RED V24LPS

1-2 801676348 [+¥ BEVEL GEAR 1 1 1 V24LPS

1-3 | 801676349 |t" =4~ PINTON 1 1 1 V24LPS

1-4 | 801676350 |¥"¥v"/ GEAR SHAFT 1 1 1 V24LPS

1-5 | 801676351 |#Unlg” HOLDER (A) 1 1 1 V24LPS

1-6 | 801676352 |#)rdy” HOLDER (B) 1 1 1 Y24LPS

1-7 801676353 |~ 7I4° BEARING 1 1 1 |608

1-8 | 801676354 |\ F)va” BEARING 1 1 1 |609

1-9 | 801676355 |~ Fhvs° BEARING 1 1 1 [609Z

1-10 | 800045130 |~" 704 BEARING 1 1 1 [6001

1-11 | 800080430 |b3Y STOP RING 1 1 1 |c-24

1-12 | 800082220 |bA7 STOP RING 1 1 1 [s-9

1-13 | 800083170 |}V STOP RING 1 1 1 {c-28

1-14 | 801676357 [¥ yy-%xhn"— |GEAR CASE COVER 1 1 1 435X ¢88 V24LPS

1-15 | 801676358 [fybnn"— NUT COVER 1 1 1 |48%X¢79.5 V24LPS

1-16 | 801676359 |43} fysb  INUT 1 1 1 |M8X1.25

1-17 | 800010505 |nyhsk wb BOLT 1 1 1 |M6x8

1-18 | 801676360 |f~" 24" SCREW 1 1 1 [M4x8(+) 2P

1-19 | 801676361 |t{wy-w 0IL SEAL 1 1 1 |TC17287

1-20 | 801676362 |[¥1»7 # wb  [CAP BOLT 1 1 1 |M5x25 2P

1-21 | 801676363 [¥yy7"# Wb  |CAP BOLT 1 1 1 |M5x8 2P

1-22 | 801676364 [#7— COLOR 1 1 1 |612X¢17X9.5 V24LPS

2 800200557 [~ 47" 23 DRIVE SHAFT HOUSING ASS'Y | 1 1 1 | 424 V241LPS

2-1 800200485 |~ 47 DRIVE SHAFT HOUSING 1 1 L |¢24 V241LPS

2-2 | 801675694 [ yyva’h METAL CUSHION 6 6 6 V24LPS

2-3 | 801675695 [v¥" 49% OIL METAL 6 6 6 V24LPS

3 801675696 {}° 747 ¥37} |DRIVE SHART 1 1 L V24LPS

4 800200000 |~ whpsirts”  |HANGER STRAP STEM 1 1 1 |¢p24 V24N

5 800024420 pfn"33% SCREW 1 1 1 [M6x12 (+)2P

6 800200544 279Fr-%93  |CLUTCH HOUSING ASS’ Y 1 ! L EDEY
800200545 1 1 1 |RED V241LPS

61 800200497 PP CLUTCH HOUSING 1 1 1 V241LPS
800200502 1 1 1 |RED V241LPS

6z [ool080L )5 x93 [cLUTCH HOUSTNG ASS'Y ! . . e e
800200504 1 1 1 [RED V241LPS

6-3 | 800200538 |77yFbh FA CLUTCH DRUM 1 1 1 V241LPS

6-4 | BOLB76309 |~ 7YV BEARING 2 2 2 |600177

6-5 | 800200539 |b1Y STOP RING 1 1 1 [c-28

66 | 800200540 |h#7 STOP RING 1 1 1 [8-12

6-7 | 800200541 |¥yy7 ¥ ¥}  |CAP BOLT 4 4 4 [M5x14 2P

6-8 | 800200642 [%+y7"# #}  |CAP BOLT ] 1 1 [M5x12 2P

6-9 | 800200543 [¥+y7 & 4}  |CAP BOLT 1 1 1 [M5x20 2P

7 800018060 |myopsd Wb BOLT 4 4 4 |M6X20 (+)3P

8 800201970 |7° w74 SAFETY GUARD 1 1 1 V26W

9 800201974 |7 wyiys3 SAFETY GUARD ASS’ Y 1 1 1 V2BW

9-1 | 800201971 |7 wi)) SAFETY GUARD 1 1 1 V26w




PARTS LIST  MODEL : V241LPS, V241LPSMU, V241LPSH 0504
QTY REMARKS
REF No. CODE R4 NAME
‘ LPS |LPSMU| LPSH SIZE ORIGINAL MODEL
9-2 800201973 [F~"a3y" SCREW 1 1 1 [Max10(+) 2p
9-3 800200553 [myhtyb NUT 1 1 1 M4
10 800201972 |hyy- CUTTER 1 1 1 V26w
11 801675700 |§yb” w4y SCREW 2 2 2 |ax12(+)
12 801675701 7 uyygdidT  [SAFETY GUARD HOLDER ! ! L fo2d Vz4ips
800200377 1 1 1 |¢24 RED V24LPS
13 801675702 |7" wypfind”  |SAFETY GUARD HOLDER 1 1 1 Vool
14 801676703 |24 CONNECTOR 1 1 1 V6w
15 801668299 [¥v37" £ ¥} |CAP BOLT 1 1 1 |M5X20
16 801688398 [¥+7 £ ¥}  |CAP BOLT 4 4 4 |M5X16
17 801681482 [~vh 23 HANDLE ASS’Y 1 1 1 |¢24 H24LP
17-1 | 801681478 |~v} W HANDLE 1 1 1 [¢24 H24LP
47-2 | 801681479 |»vh ptwd”  |HANDLE HOLDER 1 1 1 [¢24 H24LP
17-3 | 801681480 |~ af” SCREW 4 4 4 |M5Xx30 (+)2P
17-4 | 801681481 [ughity} NUT 4 4 4 M5
18 801685470 |apybibn"~#3 |THROTTLE LEVER ASS’Y 1 1 1 [¢24 PHT1020
19 800200380 |7~ ¥ LABEL 1 1 1 |178x35
20 800200019 [7~" ¥ LABEL 1 1 1 [7x35
21 801667186 [~ b3 HARNESS ASS'Y 1 1 1 H24
22 800200511 |7° wFs¥ BLADE PROTECTOR 2 2 2 H28
23 801688381 |7{7 w744 GOGGLE 1 1 1
24 800200656 |Fa-7" TUBE [ 1 1 1¢13%120
25 800200023 |An"+ SPANNER 1 1 1 |lox8
26 800200022 |An'+ SPANNER 1 1 1 |4
27 801689042 [~ ¥ BOX SPANNER 1 1 1 f13x19
28 801689082 [74n BAG 1 1 1
29 800200025 [77n BAG 1 1 1
30 800200026 [770 BAG 1 1 1
31 801675705 |tVA{va MANUAL 1 1 1
32 800200559 [YA4va | MANUAL 1 1 1
33 800201775 [t if¥a MANUAL 1 |GX25/35
0 800200080 |74% WIRE 1 H24LPSMU
800202115 7443 WIRE ASS'Y 1
41 800200106 |744 CONNECTOR 1 1 H26WH
42 800200111 |a-}" 43 CORD ASS’Y 1 K25W
43 800200034 |}~ a%y’ SCREW 1 (M5X10 (+)2P
44 800200112 | 740"~ DRIVER 1 H26WH
45 800200113 |2~ BOX SPANNER I |16X19 H26WH




PARTS LIST  MODEL : V241W, V241WMU, V24 1WH 0504
REF No. CODE B4 NAME QTY REMARKS
Wo|wMU | WH SIZE ORIGINAL MODEL
. 801675691 ¥ s GEAR CASE ASS’ Y 1 1 1 |e24 V24LPS
801676712 1 1 1 |¢$24 RED V24LPS
1 801676347 ¥ 1rea CEAR CASE 1 1 1 |¢24 V24LPS
801689810 1 1 1 |¢24 RED V24LPS
1-2 | 801676348 |¥'¥ BEVEL GEAR 1 1 1 V24LPS
1-3 | 801676349 |’ =fv PINLON 1 1 1 V24LPS
1-4 | 801676350 |¥'¥¥') GEAR SHAFT 1 1 1 V24LPS
1-5 801676351 {h)rifwy” HOLDER (&) 1 It 1 V24LPS
1-6 | 801676352 |hYring” HOLDER (B) 1 1 1 V24LPS
1-7 801676363 |~ 7)vy” BEARING 1 1 1 |608
1-8 801676354 [~ 7Ivy” BEARING 1 1 1 |e09
1-9 | 801676355 |A"FIv)° BEARING 1 1 1 |609z
1-10 | 800045130 [~"7)vs° BEARING 1 1 1 [e001
1-11 | 800080430 |bAV STOP RING 1 1 1 |c-24
1-12 | 800082220 |}AV STOP RING 1 1 1 |s-9
1-13 | 800083170 [hAY STOP RING 1 1 1 |c—=28
1-14 | 801676357 |% ¥r—2hn"— |GEAR CASE COVER 1 1 1 |$35%X ¢88 V24LPS
1-15 | 801676358 |y hin'~ NUT COVER 1 1 1 |¢8X ¢$79.5 Vo4LPS
1-16 | 801676359 |2wi} #Fyb  |NUT 1 1 1 |MBX1.25
1-17 | 800010505 |syhsik’ b BOLT 1] 1] 1 [uexs
1-18 | 801676360 |3~ 23" SCREW 1 1 1 |M4ax8(+) 2p
1-19 | 801676361 [#4W—p 01L SEAL 1 1 1 |TC17287
1-20 | 801676362 [*yy7"# ¥}  |CAP BOLT 1 1 1 |M5x25 2P
1-21 | 801876363 [¥¢y7 & ¥}  |CAP BOLT 1 1 1 |M5%x8 2p
1-22 | 801676364 [h7- COLOR 1 1 1 lozxgrrxas V24LPS
2 800200557 [~ 47" 43 DRIVE SHAFT HOUSING ASS'Y | 1 1 1 024 V241LPS
2-1 800200485 [~ 47 DRIVE SHAFT HOUSING 1 1 1 |¢24 V241LPS
2-2 | 801675694 [k gyva’h METAL CUSHION 6 | 6 6 V24LPS
2-3 801675695 |V #%¥ 0IL METAL 6 6 6 Vo4LPS
3 801675696 [} 347 v47} |DRIVE SHAFT 1 1 1 V24LPS
4 800200000 |~ ¥hashts"  |HANGER STRAP STEM 1 1 1 [¢24 Vo4W
5 800024420 |~ 247 SCREW 1 1 1 [Mex12 (+)2P
6" 500200544 JFyF-293 |CLUTCH HOUSING 4SS’ Y ! L ! G
800200545 1 1 1 [RED V241LPS
6-1 800200497 I79Fh-2 CLUTCH HOUSING ! i L Y241LPS
800200502 1 1 1 |RED V241LPS
6-2 800200501 J3yFr—-293  |CLUTCH HOUSING ASS’ Y ! ! ! VZ41LPS
800200504 1 1 1 [RED V241LPS
6-3 | 800200538 [/7yFh 74 CLUTCH DRUM 1 1 1 V241LPS
64 801676309 |~ 7Iv4” BEARTNG 2 2 2 |6001ZZ
6-5 | 800200539 |hY STOP RING L 1 1 [c-28
6-6 | 800200540 |biU STOP RING 1 1 1 [s-12
6-7 | 800200541 |¥yy7 % wb  [CAP BOLT 4 4 | 4 |M5X14 2P
6-8 | 800200542 |#4y7 % Wb  |CAP BOLT 1 1 1 |M5x12 2P
6-9 800200543 |¥¢y7 & ¥}  |CAP BOLT 1 L 1 |M5x20 2P
7 800018060 [eytlk Wb BOLT 4 4 4 |M6x20 (+)3P
8 800201970 |77 w7)p4 SAFETY GUARD 1 1 1 V26W
9 800201974 |7 nF44s3 SAFETY GUARD ASS'Y 1 1 1 V26w
9-1 800201971 |7 w7yd SAFETY GUARD 1 1 1 yo6y
9-2 | 800201973 |#~ 33" SCREW 1 1 1 [Maxi0(+) 2pr




PARTS LIST  MODEL : V241W, V241WMU, V241WH 0504
REF No. CODE A NAME ary REMARKS
W[ wau| we SIZE ORIGINAL MODEL
9-3 800200553 |nyhsFyh NUT 1 1 1 w4
10 800201972 [hyy- CUTTER 1 1 1 Voew
11 801675700 [¥yt” viy¥° SCREW 2 2 2 |4x12(+)
12 801675701 7" a5)4kns°  [SAFETY GUARD HOLDER ! ! L o2t V24LES
800200377 1 1 1 | ¢24 RED V24LPS
13 801675702 |7° w74#¥¥"  |SAFETY GUARD HOLDER 1 1 1 V26w
14 801675703 (3424 CONNECTOR 1 1 1 vaew
15 801668299 [¥¢»7 & Wb [CAP BOLT 1 1 1 |M5x20
16 801688398 [¥vy7 & Wb [CAP BOLT 4 4 | 4 |Msx16
17 801689441 /b pdmT [HANDLE HOLDER ! ! L
801689442 1 1 1 |RED
18 S01689443 AR kM4 [HANDLE HOLDER ! ! L
801689444 1 1 1 |RED
Tig | BOIBTOTIS | ke |HANDLE MOLDER L
800200068 1 1 1 |{RED
20 800200083 | 9¥va’ A HANDLE DAMPER 1 1 1
21 800200038 |%vy7 & ¥} |CAP BOLT 4 4 | 4 [Mex20
22 800200039 |¥¢y7° % ¥+ [CAP BOLT 2 2 | 2 [Mex25
23 800200505 |nvb° i HANDLE 1 1 1 V241W
24 801655825 |47 Uy7" 43 GRIP ASS’Y 1 1 1 H26W
24-1 | 801655775 |r~" a4y’ SCREW 1 1 1 |M5%30(+)
24-2 | 800030080 |myhstyh NUT 1 1 1 |us
25 800200506 |~ HANDLE 1 1 1 V241w
26 801675718 |Arybwbn" =23 |THROTTLE LEVER ASS'Y 1 1 1 VoW
26-1 | 801655775 |k~ a3y SCREW 1 1 1 |M5Xx30(+)
26-2 | 800030080 |my#itsb NUT 1 1 1 |vs
27 801675722 [94¥4" 4} WIRE GUIDE 1 1 L |19 V28W
28 801689262 [D4¥a" (b WIRE GUIDE 2 2 2 |24 Vo4y
29 800200380 |7~ ¥ LAREL 1 1 1 [178x%35
30 801667186 |~ w3 HARNESS ASS' Y 1 1 1 H24
31 800200511 |7 wihy BLADE PROTECTOR 2 2 2 H28
32 801688381 |77 vy GOGGLE 1 1 1
33 800200556 |Fa—7" TUBE 1 1 1 |$13%x120
34 800200023 A~ F SPANNER 1 1 1 |10%x8
35 800200022 2~ F SPANNER 1 1 1 |4
36 800200042 |2 F SPANNER 1 1 1|5
37 801689042 [~} BOX SPANNER 1 1 1 |13%x19
38 801689082 |7/v BAG 1 1 1
39 800200025 |77v BAG 1 1 1
10 800200026 177w BAG 1 1 1
41 801675705 |¥¥i{y3 MANUAL 1 1 1
42 800200559 |¥¥i4va MANUAL 1 1 1
43 800201775 |kVi{va MANUAL 1 lGX25/35
0 800200080 |94¥ WIRE 1 H24LS
800202115 (943 WIRE ASS'Y 1
51 800200106 {3444 CONNECTOR 1 1 H26WH
52 800200111 |a-}"43 CORD ASS™ Y 1 K25W
53 800200034 |}~ a4y° SCRIW 1 |M5X10 (+)2P
b4 800200112 [} 740" - DRTVER 1 H26wH
55 800200113 |2~ 4 BOX SPANNER 1 |16X 19 H26WH




PARTS LIST MODEL:V26LPS, V26LPSH, V28LS 0504
TY REMARKS
REF No. CODE i E NAME Q
26LPS|26LPSH| 28LS SIZE ORIGINAL MODEL
801675707 1 1 626 V26W
801676723 |, 1 1 26 RED V2EW
1 16 ¥ ¥p-202 GEAR CASE ASS'Y ¢
801675726 1 |28 V28W
801676305 1 |¢28 RED V28w
801676365 1 1 $ 26 V26w
80 . v26W
-1 1689811 - GEAR CASE 1 1 ¢ 26 RED 2
801676377 1 |28 V28W
801689812 1 [¢28 RED V28w
01676366 |, . :
1-2 8016763 ¥y BEVEL GEAR ! ! V2o
801676378 1 v28W
3 801676367 v oty PINTON 1 1 v26W
801676379 1 V28W
6368 |,.. .. 1 1 Vo6l
g [BOLOTOOB ey GEAR SHAFT
801676380 1 V28w
801676369 . . 1 1 V26W
1-5 BYNEVE HOLDER (4)
801676381 1 vosw
80167637 .
1-6 370 pIIS TN HOLDER (B) ! ! VI
801676382 1 V28w
. . 00
-7 500045020 Ty BEARING ! ! 6000
800045130 1 [6001
800045020 | . 1 1 6000
1-8 v BEARING
800045130 1 6001
1= 800045500 Sy REARTNG 1 ! 6000Z
800045510 1 |6001Z
1o 801676371 e BEARTNG 1 1 6201
801676383 1 [6202
800083160 1 L C-26
1-11 b STOP RING
800083170 1 [c-28
800082010 1 1 S-10
1-12 33 STOP RING
800082030 I ERY
0 L -
13 800083190 47 STOP RING 1 C-32
801668111 1 |c-35
801676372 |, . . 1 1 40X ¢ 88 V26
1-14 ¥ ¥-xan" - |GEAR CASE COVER ¢ L il
801676385 1 |¢44x $88 V28W
1-15 | 801676373 |}ybin'— NUT COVER 1 1 1 |¢10X ¢73 Vasi
1-16 | 801676374 |23} Ayb  [NUT 1 1 1 |Mi0X1.25
1-17 | 800010505 |oypsk" wh BOLT 1 1 1 |M6X8
1-18 | 801676360 |f~"23y" SCREW 3 3 3 |M4X8(+) 2P
7637 1 1 TC17327 V2eW
1-19 801676375 HAhy—r OIL SEAL
801676386 1 |TC22357 V28W
1-20 | 801676376 [%vy7 % ¥}  |CAP BOLT ! 1 1 [M6X30 2P
1-21 | 801676363 |¥vy7 & 4}  |CAP BOLT 1 1 1 [M5X10 2P
801676364 |, _ ! 1 612X ¢ 17X9.5 V26\
1-22 hi- COLOR
801676387 1 |$15X $22x0.5 V28w
7 - , 26 V26W
2 801675708 | 17" 48 DRIVE SHAFT HOUSING ASS’Y ! ! &
801675727 1 |¢28 vagw
801675709 | . .. 1 1 26 V26!
2-1 N A7 DRIVE SHAFT HOUSING L ul
801675728 1 |o28 vosw
802031050 |,. . . 6 6 F-4
2-2 F hyvath METAL CUSHION
802041200 6 F-5




PARTS LIST MODEL:V26LPS, V26LPSH, V28LS 0504
REF No. CODE o) 4 NAME oy REMARKS
26LPS|26LPSH| 28LS SIZE ORIGINAL MODEL
2-3 800200029 |¥" 20F OIL METAL 6 6 6 |¢8x ¢14X10 F-5
3 801666942 [} 747" 747} [DRIVE SHAFT 1 1 1 H26
. 800200082 [~ whh¥h+s”  |HANGER STRAP STEM 1 1 $ 26 F-4
800200084 1 [¢28 H28
5 800200001 |$~" 247" SCREW 1 1 1 [M6X12 (H)2p
800201734 1 1 H26
6 SO0 Myautr-art [cLuton mousTiG Ass'y ! ! RED 220
800201735 1 H28
800202054 1 |RED H28
6-1 8016.82978 EER CLUTCH HOUSING ! ! ! 26
801686910 1 1 1 [RED H26
6-2 | 801688365 [/74F} Tk CLUTCH DRUM 1 1 1 F-4
6-3 800200004 |A"7)vy” BEARING 1 1 1
6-4 | 800200006 |}1Y STOP RING 1 1 1
801667109 1 1 $26 F-18
65 [l b5 gy 2k [CLUTCH HOUSING CORE S ©20 RED 8
801666940 1 |$28 F-19
801652259 I |428 RED F-19
6-6 | 801652132 [# y¥va’h HOUSING DAMPER 2 2 2 F-18
6-7 | 801652258 |4 9vva 4 HOUSING DAMPER 2 2 2 F-18
6-8 800200032 |¥4y7 k" M} CAP BOLT 2 2 2 IM5X30
6-9 | 800200033 [¥yy7" & 4+  |CAP BOLT 2 2 2 |M8x25
6-10 | 800200034 |+~ a3y SCREW 1 1 1 |M5X10 {(+)2P
6-11 | 800200035 |syh7k vp BOLT 1 1 1 [M6x30 (+)3P
7 800200035 sy sk bh BOLT 4 4 4 IM6X30 (+)3P
8 800201970 |7°wily SAFETY GUARD 1 1 1 V26W
9 800201974 |7° n704)3 SAFETY GUARD ASS’Y 1 L 1 V2B\
9-1 800201971 |7 v7)¥ SAFETY GUARD 1 1 1 V26W
9-2 | 800201973 [+~ 24" SCREW 1 1 1 |Mdx10(+) 2P
9-3 | 800200553 |nydstyb NUT 1 1 1 |M4
10 800201972 [#yh- CUTTER 1 1 L V26W
11 801875700 [4yt” vay® SCREW 2 2 2 [4x12(4)
801675711 1 1 $26 v26W
12 800200358 7" wFphdwd”  |SAFETY GUARD HOLDER L ! ¢ % RED VZEH
801675730 1 [¢28 V28W
800200397 1 |¢28 RED V28w
13 801675702 |7 n7ssdws”  |SAFETY GUARD HOLDER 1 1 1 V26w
14 801675703 |247¥ CONNECTOR 1 1 1 V26W
15 800200012 [¥yy7 & Wb |CAP BOLT 1 1 1 [M5%20
16 800200013 [¥vy7" & wh CAP BOLT 4 4 4 |M5X16
17 801681485 IR HANDLE. ASS’ Y 1 1 ?26 H26LP
801683452 1 |¢28 H28LS
171 801681483 b HANDLE 1 1 $ 26 H26LP
801671091 1 [e28 H28LS
17-2 801681484 AN 72 HANDLE HOLDER ! ! b6 H26LP
801671092 1 |¢28 H28LS
17-3 | 801681480 |3~ z3y" SCREW 4 4 4 IM5X30 (+)2p
17-4 | 801681481 [nohs¥yh NUT 4 4 4 |us




PARTS LIST MODEL:V26LPS, V26LPSH, V28LS 0504
REF No. CODE i # NAME oty REMARKS
26LPS{26LPSH| 28LS SIZE ORIGINAL MODEL

18 801683528 Awy k" 43 [THROTTLE LEVER ASS’ Y ! ! $26 HIoLPs
801669581 L |¢28 H28LS

19 801669568 |4 yvva'h HANDLE DAMPER 2 |28 H28LS

20 800200015 |7~ W LABEL 1 1 1 |140X35

21 800200019 |7~ LABEL 1 1 1 [7X35

30 801668671 [~ whii HARNESS ASS’Y 1 1 1 J28

31 800200511 |7 w7)% BLADE PROTECTOR 2 2 2 H28

32 801688381 [747" ny4y GOGGLE 1 1 1

33 800200556 |F2-7" TUBE 1 1 1 [#13X120

34 800200023 |2} SPANNER 1 1 1 |10X8

35 800200022 |} SPANNER 1 1 1 |4

36 801689042 |2} BOX SPANNER 1 1 J13X19

37 301689082 |74w BAG 1 1 1

38 800200025 |7/p BAG 1 1 1

39 800200026 |7Ju BAG 1 1 1

40 801675705 |tVi{Va MANUAL 1 1 1

41 800201775 |EVi4¥3 MANUAL 1 GX25/35

42 801689264 |tV44Va MANUAL 1 |V28LS

43 800201904 |tYi{¥a MANUAL 1 |TL50PFD

50 800200108 [74¥ WIRE ASS’Y 1 H26WH

51 800200106 |a%44 CONNECTOR 1 H26WH

52 800200111 |3-}"73 CORD ASS™ Y 1 K25V

53 800200034 [~ 33y SCREW 1 M5 X 10 (+)2P

54 800200112 |} 541" DRIVER 1 H26WH

55 800200113 |~ SPANNER 1 16X19 H26WH




PARTS LIST MODEL:V26W, V26WH, V28W 0504
TY REMARKS
REF No. CODE b A NAME J
26W | 26WH | 28W SIZE ORIGINAL MODEL
801675707 1 1 $ 26 V26W
801676723 |, . 1 1 26 RED V26w
1 ¥ 4h-27%  IGEAR CASE ASS’Y 4
801675726 1 |28 V28W
801676305 1 |¢28 RED V28W
801676365 1 L 26 V26W
801689811 |, . 1 1 26 RED V26w
1-1 ¥ -2 GEAR CASE 0
801676377 1 |28 vosw
801689812 1 |¢$28 RED Vosw
801676366 |, . 1 1 V26W
1-2 : ¥y BEVEL GEAR
801676378 1 V28w
801676367 | . 1 1 V26W
1-3 [ PINION
801676379 1 V28w
- 801676368 | .. . 1 1 v26W
-4 EAR A GEAR SHAFT
§01676380 1 \i
801676369 . 1 1 V260
1-5 Yk HOLDER (A)
801676381 1 Vasw
801676370 . vasW
1-8 AYrbivs” HOLDER (B) = !
801676382 1 V28w
800045020 | . . 1 1 6000
1-7 M BEARING
800045130 1 |6001
800045020 | . . 11 6000
1-8 47 BEARING !
800045130 1 [6001
8000 . . 6
1-9 45500 N2 BEARING L ! 0002
800045510 1 |6001Z
801676371 | . . 1 1
1-10 SV BEARING 6201
801676383 1 [6202
83160 1 1 C-26
1-11 8000 b4 STOP RING
800083170 1 [C-28
800082010 1 1 $-10
1-12 129 STOP RING
800082030 1 |s-12
800083190 1 C-32
1-13 ! bAy STOP RING !
801668111 1 [c-35
801676372 |, . . 1 1 X V26W
1-14 F 4-apn" - |GEAR CASE COVER - v 40X $ 88
801676385 1 |¢44X 88 V28W
1-15 | 801676373 [tytarn - NUT COVER 1 1 1 |o10X¢73 V26w
1-16 | 801676374 |ap3} #Fyh  [NUT 1 ) 1 |MIOX1.26
1-17 | 800010505 |myds&"wb  |BOLT 1 1 1 |M6x8
1-18 | 801676360 (#~"74y" SCREW 3 3 3 [Mex8(+) 2P
801676375 1 TC17327 26W
1-19 - OIL SEAL ! v
801676386 1 |TC22357 V28W
1-20 | 801676376 |¥xy7 & Wb |CAP BOLT 1 1 1 |M6X30 2P
1-21 | 801676363 |%+y7 & ¥k |CAP BOLT 1 1 1 [M5Xx10 2P
801676364 |, _ 1 12X ¢ 17X9.5 Vo6
1-22 hi- COLOR ! ¢ ¢ 26%
801676387 1 |¢16% $22%9.5 V28W




PARTS LIST MODEL:V26W, V26WH, V28W 0504
REF No. CODE W& NAME oty REMARKS
26W | 26WH| 28w SIZE ORIGINAL HODEL
2 801675708 | . 17793 DRIVE SHAFT HOUSING ASS’ Y ! ! $26 Vaew
801675727 1 |¢28 V28w
2-1 BOL675709 |- 17° DRIVE SHAFT HOUSING ! ! 926 vaeu
801675728 1 |¢28 V28w
g-p |[DUZ031080 Ly ovsts  [METAL CUSHTON 6160 =
802041200 8 F-5
2-3 | 800200029 |¥°ivF 0IL METAL 6 | 6 | 6 [¢8x¢14X10 F-5
3 801666942 |b° (7" v47} [DRIVE SHAFT 1 1 1 H26
4 801675710 A whiEBTS |HANGER STRAP STEM ! ! 626 vaew
801675729 1 [¢28 V28w
5 800200001 [}~ 33" SCREW 2 | 2] 2 |Mex12 (+)2P
800201734 1 1 H26
6 800202053 y3yFr-223  |CLUTCH HOUSING ASS' Y 1 ! RED 26
800201735 1 H28
800202054 1 |RED H28
6-1 B01682978 1594 CLUTCH HOUSING L L ! fi26
801686910 I 1 1 [RED H26
6-2 | 801688365 |4#7yF} 74  |CLUTCH DRUM 1 1 1 F-4
6-3 | 800200004 [~ 7)vs” BEARING 1 1 1
6-4 | 800200006 |hA7 STOP RING 1 1 1
801667109 1 1 $26 F-18
65 801652257 9395 5—A%04" |CLUTCH HOUSING CORE ! ! ¢ 26 RED 18
801666949 1 |28 F-19
801652259 1 |28 RED F-19
6-6 | 801652132 |/ y¥va"h  [HOUSING DAMPER 2| 2| 2 F-18
6-7 | 801652258 [ §¥v1 A  [HOUSING DAMPER 21 2| 2 F-18
6-8 800200032 |¥yy7 & ¥} [CAP BOLT 2 2 2 |M5X 30
-6-9 | 800200032 |¥v97° ¥} |CAP BOLT 21 2| 2 [Mex25
6-10 | 800200034 [f~ =iy SCREW 1 1 1 [M5%10 (+)2P
6-11 | 800200035 |eypsk Wb |BOLT 1 1 1 [M6X30 (+)3P
7 800200035 |eyhsk’ 4b  |BOLT 4 4 4 [M6X30 (+)3P
8 800201970 |7 o70¥ SAFETY GUARD 1 1 1 vaew
9 800201974 |7 w7)§3  |SAFETY GUARD ASS’Y I 1 1 V26w
9-1 | 800201971 |7 v7y¥ SAFETY GUARD 1 1 1 voew
9-2 | 800201973 [~ a4y’ SCREW 1 1 1 mMaxi10(+) 2pr
9-3 | 800200553 |myhstyl NUT 1 1 1 M4
10 800201972 [hys- CUTTER 1 1 1 V26w
11 801675700 |#yt”3¥"  |SCREW 2| 2| 2 [4x12(+)
801675711 1 1 ¢ 26 V28w
12 800200388 7" wiy by [SAFETY GUARD HOLDER ! ! 626 RED V2eu
801675730 1 |¢28 vasw
800200397 1 |¢28 RED V28W
13 801675702 |7" n74¥4n" |SAFETY GUARD HOLDER i 1 1 V28w
14 801675703 |1474 CONNECTOR 1 1 1 V26w
15 800200012 |k¢y7 & v} |CAP BOLT 1 1 1 |M5x20
16 800200013 |¥v97° & ¥+ |CAP BOLT 4 | 4| 4 [MBx16




PARTS LIST MODEL:V26W, Y26WH, v28W 0504

QY REMARKS
REF No, CODE fh £ NAME
26¥ | 26WH| 28W SIZE ORIGINAL MODEL
17 801675712 ~/R wikwd”  [HANDLE HOLDER ! ! ! 128
801682274 1 1 1 |RED J28
18 801675713 /N WikidT [HANDLE HOLDER ! L ! J28
801682275 1 1 1 |RED Jo8
19 801675711 rvh afvd”  [HANDLE HOLDER ! ! ! Y26k
800200378 1 1 1 |RED V26W
20 801675715 n/h whvy” [HANDLE HOLDER 1 ! 1 V26U
800200068 1 1 1 [RED V26W
g [[SO0200036 |y vaen  |HANDLE DAMPER 11 i
800200069 1 F-5
22 800200037 {¥4y7" & W+ |CAP BOLT 1 1 1 [M8x50
23 800200038 |%yy7" # ¥b |CAP BOLT 2 2 2 |M6x20
24 800200039 [*yy7" & ¥t  |CAP BOLT 2 2 | 2 [Mex25
25 801676716 (b’ w HANDLE 1 1 1 V26l
26 801655825 (7" 197 3 |GRIP ASS'Y 1 1 1 HaeW
26-1 | 801655775 [}~ 23" SCREW 1 1 1 [M5x30(+)
26-2 | 800030080 [eyhsfyb NUT 1 1 1 |Ms
27 801675717 [n/}" W HANDLE 1 1 1 V26w
28 801675718 |Amy Ml 43| THROTTLE LEVER ASS’ Y 1 1 1 voeW
28-1 | 801655775 [F~"agy” SCREW 1 1 I |M5%30(+)
28-2 | 800030080 [nyhsF9h NUT 2 2 2 |ws
29 801675722 |94¥#° 4}  IWIRE GUIDE 1 1 1 |19 voaw
30 801675723 D4¥E 4N [WIRE GUIDE 2l % vaei
801675731 2 |28 V28w
31 800200380 [5~" W LABEL 1 1 1 [178X35
40 801668671 |~ w3 HARNESS ASS’Y 1 1 1 J28
41 800200511 |7 v7J% BLADE PROTECTOR 2| 2 2 H28
42 801688381 |7{7 n744  |GOGGLE 1 1 1
43 800200556 |F2-7" TUBE 1 1 1 |$13Xx120
44 800200023 (A~ 7 SPANNER 1 1 1 |10x8
45 800200022 |an" ¥ SPANNER 1 1 1 |4
46 800200042 |~ SPANNER 1 1 1|5
47 800200043 |» F SPANNER 1 L 1 |6
48 801689042 |+ BOX SPANNER 1 1 [13x19
49 801689082 [74n BAG 1 1 1
50 800200025 [74v BAG 1 1 1
51 800200026 |70 BAG 1 1 1
52 801675705 [ty24v3 MANUAL 1 1 1
53 800201775 [ty A{va [MANUAL 1 GX25/35
54 800201904 |¥744¥a MANUAL ) 1 [TL5OPFD
60 800200108 |74¥ WIRE 1 H26WH
61 800200106 |24)% CONNECTOR 1 H24LPSMU
62 800200111 |-} 43 CORD ASS’ Y 1 K25%
63 800200034 [f~" 235" SCREW 1 M5X10 (+)2P
64 800200112 |b 34~ - DRIVER 1 H26WH
65 800200113 a1+ BOX SPANNER 1 1619 126 WH




PARTS LIST MODEL:JS28 0504
REF No. CODE dh 4 NAME QTY REMARKS
1 801691579 ¥ ¥5-A)3 GEAR CASE ASS’ Y 1 |¢28 RED
-1 801680447 |¥ ¥r—4 GEAR CASE 1 |¢28 RED
1-2 | 802041070 [t" =4 PINION 1
-3 800045510 |~ 7wy BEARING 1 (60012
-4 800045130 |~ 7)vs° BEARING 1 16001
1-5 | 800082030 |}A7 STOP RING 1 Jc-12
1-6 | 800083170 §h3V STOP RING 1 |c-28
1-7 800045020 |~ 704" BEARING 1 |6000
1-8 802041080 |¥°¥ BEVEL GEAR 1
1-9 | 802041110 [¥' ¥v'2 GEAR SHAFT 1
1-10 | 800047030 [~ 7hus” BEARING 1 |6002LLU
1-11 | 800083190 [}V STOP RING 1 [c-32
1-12 | 801664003 [#)rfws’ HOLDER 1
1-13 | 801664004 [#Ynkns’ HOLDER 1
1-14 | 801650957 |aft" 544" STABILIZER 1
1-15 | 800032540 |~o434 %" % WASHER 1
1-16 | 802041120 |eyh2% b BOLT 1 |Mlox18
1-17 | 800011000 [eyhsk’ wh BOLT 1 |M8x10
1-18 | 801664754 |~ y¥v PACKING 1
1-19 | 800024210 |4~ 25y SCREW 1 |Msx10 (Hap
1-20 | 800018120 |ryd2 b BOLT 1 [M6x30 (3P
2 801675727 [~ 47" 3 DRIVE SHAFT HOUSING ASS' Y 1 |$28
2-1 801675728 |~ 47 DRIVE SHAFT HOUSING 1 |¢28
2-2 802041200 |[K gyva’h METAL CUSHING 6
2-3 800200029 | 20) OIL METAL 6
3 801666942 |} 747 47}  |DRIVE SHAFT 1
4 800201733 179243 CLUTCH HOUSING ASS’ Y 1 |¢28 RED
4-1 800200060 |779F7-2 CLUTCH HOUSING 1 |RED
4-2 801688365 [17971" 7 CLUTCH DRUM 1
4-3 800200004 [~ 79097 BEARING 1
4-4 800200005 |+AY STOP RING 1 |c-32
4-5 800200006 |h27 STOP RING 1 [s-15
4-6 801689077 |F' 9y h HOUSING DAMPER 1
4-7 801689078 |#7yFy-Akwy”™  |CLUTCH HOUSING HOLDER 2 |RED
4-8 800201105 |#FyF4-afws”™  |CLUTCH HOUSING HOLDER 1 |#28 RED
4-9 800200062 |47 STOP RING 1 [c-55
4-10 | 800200034 [~"a24y° SCREW 1 [M5Xx10(+)2P
4-11 | 800200035 |ey#sk Wb BOLT 1 |Mex30(+)y3p
5 800018120 |mysk’ b BOLT 4 |M6X30(+)3P
6 800201970 |7° »54% SAFETY GUARD 1
7 800201974 |7 vF4423 SAFETY GUARD ASS’ Y 1
7-1 800201971 |7° 744 SAFETY GUARD 1
7-2 800201973 |~ a24y” SCREW 1 |M4Xx10{+) 2P
7-3 800200653 |my#fyt NUT 1 |w4
8 800201972 [#y4- CUTTER 1
9 801675700 |Fyt” v4y” SCREW 2 |4X12(+)
10 800200397 |7° w3 hibny” SAFETY GUARD HOLDER 1 | &28 RED
11 801675702 |7° wisdkps” SAFETY GUARD HOLDER 1




PARTS LIST MODEL: JS28 0504
REF No. CODE h 4 NAME QTY REMARKS
12 801675703 234 CONNECTOR 1
13 800200012 [kyy7" & b CAP BOLT 1 |M5X20
14 800200013 [*yy7" &b CAP BOLT 4 |M5X16
15 800201335 |1/} iy HANDLE HOLDER 1 |[RED ¢22
16 800201336 |~V b wibvh® HANDLE HOLDER 1 |[RED ¢22
17 800201337 [nvb" watvg HANDLE HOLDER 1 |RED
18 800201339 [y b mbig* HANDLE HOLDER 1 |RED
19 800201340 |n° 47" And” PIPE HOLDER 4 |¢p28
20 800200013 [¥yy7" # wh CAP BOLT 4 |M5X 16
21 800201341 ¥ fyva’h HANDLE HOLDER DAMPER 4
22 800201710 [¥¥y7" & wb CAP BOLT 4 |M5x35
23 800201711 [§yt" v4y” SCREW 6 [4X20(+)
24 800201712 [Fsb NUT 1 |M8 L=20
25 800200037 |¥v97" & Wb CAP BOLT 1 [M8x50
26 800200038 [¥vy7" & Wb CAP BOLT 2 [M6x20
27 800201342 |nvF # HANDLE 1 |¢22
28 800201375 |7 )y7" 43 GRIP ASSY I |RED
28-1 | 800201377 [#~"aky” SCREW 1 [M5x30(+)
28-2 | 800201048 [nyhssh NUT 1 (M5
29 800201343 [~vh W HANDLE 1 |¢22
30 800201713 [Anyppbn’ =41 [THROTTLE LEVER ASS'Y 1 |¢22
31 801689262 |4t AN WIRE GUIDE 1|24
32 801675731 [4¥h* 4} WIRE GUIDE 1 |28
33 800200380 |7~ W LABEL 1 |178x35
36 800201727 |4 W LABEL 1 [53x13
39 801686909 [~" why3 SARETY PRO HARNESS L
40 800200511 |7°n74s BLADE PROTECTOR 2
41 801688381 [747 uFs¥ GOGGLE 1
42 800200556 |F2—7" TUBE 1 |¢13x120
43 800200023 [»~" + SPANNER 1 |10x8
a4 800200022 [~ + SPANNER 1 |4
45 800200042 [#~" ) SPANNER 1|5
46 800200043 [#~ SPANNER 1 |6
47 801689042 (2~ BOX SPANNER 1 |13x19
48 801689082 |74m BAG 1
49 800200025 |74v BAG L
50 800200026 |7/w BAG 1
51 801875705 [t¥4{va MANUAL 1
52 800201728 [tV44Va MANUAL 1




